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GUIDELINES FOR USE OF MEDICATION FOR SYMPTOM CONTROL IN 
PALLIATIVE CARE 

DEPARTMENT OF ELDERLY MEDICINE 

After the initial assessment by the clerking doctor regular drugs are prescribed for the presenting 
symptoms. In addition drugs are prescribed on the prn chart for analgesia, nausea, vomiting, 
anxiety, agitation and increased secretions to be used if these symptoms occur or get worse. They 
should be prescribed with an indication for their use and a frequency. 

1. Nausea and Vomiting 

For non-specific nausea use Haloperidol as a 1-3rag SC or 1.5 mg oral stat dose tds or 5-10mg 
over 24hrs in a syringe driver for persisting symptoms. 
For nausea or vomiting caused by specific reasons such as poor gastric emptying or raised 
intracranial pressure refer to the flow chart (End 1). 

2. Shortness of Breath (SOB) 

Oramorph 2mg 4hrly is used initially. 

If 2mg is not effective or patient has pain as well use 5mg 4hrly. 

If patient is unable to swallow give 2.5mg diamorphine SC stat and a syringe driver with 10rag 
Diamorphine over 24hrs. 
Patients with heart failure may only need a dose at night. 

3. Increased Secretions 

Use Hyoscine Hydrobromide stat dose 400 mcgms SC, maximum dose is 2.4mg over 24 hrs. 

For continuing symptoms a syringe driver should be set up with 2.4 mg over 24 hrs. 

If sedation of the patient is undesirable use SC Glycopyrronium : stat dose 200mcgms, 
24 hr syringe driver dose 1.2mg. 

4. Terminal Agitation 

See agitation flow chart (Encl 2). 

5. Pain 

Take a pain history. 
For simple headache, bone and joint pain, or non-colicky abdominal pain, use Paracetamol 
1 gm qds. 
For a new undiagnosed pain ask the doctor to review the patient. 
Bone, joint pain or liver capsule pain may need NSAIDs, eg Diclofenac MR 75mg bd. 
Colicky abdominal pain may need Hyoscine Butylbromide or bowel care. 
Nerve pain : consider Amitriptyline, Valproate or Gabapentin (Consultant signature). 
Headache from cerebral metastases may respond to Dexamethasone. 

For ongoing pain give analgesics regularly by the clock. 
If Paracetamol is not effective use combined mild opiate and Paracetamol tablets eg Co-codamol 
8/500 ii qds, Co-dydramol or Co-codamol 30/500 ii qds. 
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GUIDELINES FOR USE OF MEDICATION FOR PALLIATIVE CARE 

\ 

For continual diagnosed pain not responding to non-opiates or mild opiates use 4hrly Oramorph 
at a dose of 5mg after Paracetamol or 10mg after mild opiates. 

Convert to 12hrly MR oral Morphine when the dose is stable by dividing the 24hr total Morphine 
dose into bd dosage. 

/ 

If the patient cannot swallow, is vomiting, or is too sleepy to take oral analgesics, use SC 
Diamorphine. The stat dose is 1/3 of the oral stat Morphine dose. The 24hr syringe driver dose 
is 1/3 of the total 24hr oral Morphine dose or the total SC Diamorphine dose. 

In a patient who has not previously used Morphine start with 10-15mg Diamorphine in a syringe 
driver over 24hrs depending on patient weight and pain severity. 

For breakthrough pain see flow chart (Encl 3). 

After 24hrs regular analgesia the Morphine dose will need reviewing by adding all the 24hr 
Morphine needed and dividing by 6 to give the new regular 4hrly dose. 
The prn dose will need to be adjusted by the doctor if the regular dose increase _c . 

,,- -\ 
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MANAGEMENT OF NAUSEA AND VOMITING 
Enclosure 1 

I Mainly vomiting - 
consider 

Mainly nausea or 
Mixed picture 
- consider 

Total outflow 

Obstruction 

gastric stasis due to drugs ’1 

or partial outflow obstruction [ 
or squashed stomach       [ 

......._..-.-"~ ] regurgitation 
] ? oseophageal obstruction by tumour 
! ? neurological damage to swallow 

~ l ? oeseoPhagitis/candida 

-’~f GastriJWat°ny ! 4, 
_._.._..~l .~ chemicai stim-qlation eg d~gs, hy~ercaioaemi~ uraemio j 

Involvement vagal and sympathetic afferents eg pharyngeal irritation I 
(candida, sputum) stretched liver capsule, obstruction I 
Direct stimulation of vomiting centre eg. raised ICP l 

"~ [ ? movement related [ 

9 I . anticipatorynausea/vomiting I 

i 
’, su’i~ ...................... 

i ¯ NG drainage and iv fluids t 

¯ high dose steriods ! 

¯ Metaclopramide 10-30rag orally tds i 

30-90rag via driver s.c every 24hrs [ 
¯ Domperidone 10-20mg orally tds/ 

30/60mg pr tds                f 

¯ speech therapist assessment/advice 

¯ high dose steroids +/- radiotherapy for 
obstruction 

¯ Hyoscine Hydrobromide to reduce 
secretions 

¯ NG suction                    -1 

r 
¯ less ilI patients Metoclopramide or 

Domperidone 

- Haloperidol 1.5mg orally nocte/5mg s.c via driver over / 
24 hrs 1 

¯ Cyclizine 25-50mg oral/pr tds or t 

. 75-150mg s.c via driver over 24hrs[ 

I I 
¯ Dexamethasone 4mg qds 

¯ Cyclizine 

I ¯ Eyelizine [ 

¯ Benzodiazepine                   -I 

¯ Haloperidol 

¯ Methtrimeprazine 25-50mg oral 
or s.e tds/75-100mg via driver over 24hrs 

.f~ 
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palliative c~re, agitation flow-chart 

Endosure2 

Try oral dlazepam 2rag bd 
If doesnt settle or cannot 
swallow use 2.5rag SC 

midazolam and review in 2hrs 

.) 

Yes 

.4, 

IB 
~tse" haloperidol 0.5-1 mg 

oral bdto tds or 1-3rag 
SC* or 

enzodiazepine 

~el= eo~inuous ’ 
symptoms pre-death set 
up ~ syringe driver with 
5-10t~ tr~operidol over 

24 hrs ~ or 

Benzodiazepine 

No 

give further 2.5mg if 

I Ne "~Is°me effect or 5mg if no i 

I 

Ask doctor to review 

* Caution in Parkinson’s 
disease or Lewy body 

dementia 

For continuous 
symptoms pre-death set 
up a syringe driver with 
10-15mg midazolam 

over 24hrs if 2.Stag stat 
effective or 20-30rag 
ov~2~rs if 5rag star 

needed 

-. 

give ~,5~Smg star doses 
as ~ and increase 
the driver-dose taking 
intb aooount star doses 

~led~ver the 
¯ previous 2AhPs 

see how long the effect 
lasts 

repeat, driver dose 
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Enclosure 3 

Flow Chart For Breakthrough Pain 

-Yes 

No 

-Yes 

No 

Yes 

No 

(before the next regular dose is due) 

; give 5mg oramorph 

~[ give 10rag oramorph 

I 
give a 4hrly dose of I 

oramorph I 

\,._j 

on 
Yes 

For all patients: review pain after 1/2 hr. 

give 1/6 of 24hr 
diamorphine dose as a 

stat 

No 
#f 

I 

the dose 
I 

repeat 

I 

No 

Is this a morphine 
sensitive pain? 

Check the pain history. 

--Yes 
review at 3hrs or before 

if pain recurs 

Yes- 


